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Studies of adsorption characteristics of Discarded automobile tire
and removal of NOx by coated with TiO;
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Currently Discarded tires the vear for about 30 full blooms occur from Jeju island and 5 vear for
vearly 1.7% (5,130 things) they are increasing recently. That it occurs with like this tendency, if it
savs and to 2011 with the fact that year for 339,239 things will occur. Occurs like this Discarded
tire the provincial re-application product (the pavement block) from the demand back part to be
controlling, that outside amount of material transfer is the actual condition which it is controlling at
the land vice- cement manufacture factory. It was a hazard each Disxard tires which examines the
heavy metal absorption quality of the tire and Urethan the powder and the Urethan powder an
absorption quality poem of the pH4, pH5, pH6 where the heavy metal is included it put in and it
examined. It mixed a coating cadence zero Na:SiQ; from the test TiO: in the tire block coating and
manufactures the TiO: coating solution the test which with the fact that the TiO: coating solution
of degree comes to become disturbance, it did the result it was in advance produced phyey the tire
block medicine 350g it appeared. To be like this it becomes coating and position Discarded tires
block use NOx removal test result about 85% removal ratio it seems and a possibility of knowing
an efficient suitability in NOx removal (public test result about 30%, ultraviolet rays conditions and

2 hours in reaction time) there is.
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Fig.2.1. Measuring equipment if NOx.
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Table 3.1. Thomas model parameters for

removal of metal ions on DAT

Heavy K q,
metal  (m¢/mg - min) (mg/g)
Cu 6x10™ 26.8
DAT Pb 45x10" 5.8
Cd 23x10°* 25.2
12
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Fig. 3.4. Breakthrough curve for metal ions on
DAT at pH 4.
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Fig. 3.5. Thomas model plots for the adsorption
of metal ions on DAT.
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of Discarded tires

Fig. 3.7. SEM photogram
with coated TiO-.
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